

Policy # RP-065

Policy Title	Multiple Procedure Payment Reduction (MPPR) for Diagnostic Cardiovascular and Ophthalmology Procedures Reimbursement Policy
Policy Department	Payment Strategy & Optimization
Effective Date	10/1/2022
Revision Date(s)	
Next Review Date	

Disclaimer:

Clover Health applies The Center for Medicare and Medicaid Services (CMS) criteria and guidelines, National Coverage Determinations (NCD), Local Coverage Determinations (LCD), Clover Policies, and MCG for determining medical necessity. Clover Policies are intended to provide a standard guideline but are not used to preempt providers' judgment in rendering services. Providers are expected to provide care based on best practices and use their medical judgment for appropriate care.

Description:

This reimbursement policy describes how the Multiple Procedure Payment Reduction (MPPR) Policy will be applied when multiple Diagnostic Cardiovascular Procedures or Diagnostic Ophthalmology Procedures are performed on the same day.



Policy # RP-065

Definitions:

Allowable Amount

 Defined as the dollar amount eligible for reimbursement to the physician or health care professional on the claim. Contracted rate, reasonable charge, or billed charges are examples of an Allowable Amount, whichever is applicable. For percent of charge or discount contracts, the Allowable Amount is determined as the billed amount, less the discount.

• Diagnostic Cardiovascular Procedures

 Those procedures listed in the Diagnostic Cardiovascular Procedures Subject to MPPR Policy Lists set forth in this policy.

• Diagnostic Ophthalmology Procedures

 Those procedures listed in the Diagnostic Ophthalmology Procedures Subject to MPPR Policy List set forth in this policy.

Global Procedure Code

A Global Procedure Code includes both Professional and Technical Components. When a physician or other health care professional bills a Global Procedure Code, he or she is submitting for both the Professional and Technical Components of that code. Submission of a Global Procedure Code asserts that the physician or other health care professional provided the supervision and interpretation as well as the technician, equipment, and the facility needed to perform the procedure. The global procedure is identified by reporting the appropriate Professional Technical eligible procedure code with no modifier attached.

Global Test Only Code

A Global Test Only Code is designated by a PC/TC indicator of 4 on the CMS NPFS. This indicator identifies stand-alone codes that describe selected diagnostic tests for which there are separate but associated codes that describe the Professional Component of the test only code, and the Technical Component of the test only code. Modifiers 26 and TC cannot be used with these codes. The total RVUs for global procedure only codes include values for physician work, practice expense, and malpractice expense. The total RVUs for Global Test Only Codes equals the sum of the total RVUs for the Professional and Technical Component Only Codes combined.

Professional Component (PC)

The Professional Component represents the physician or other qualified health care professional work portion (physician work/practice overhead/malpractice expense) of the procedure. The Professional Component is the physician or other health care professional supervision and interpretation of a procedure that is personally furnished to an individual patient, results in a written narrative



Policy # RP-065

report to be included in the patient's medical record, and directly contributes to the patient's diagnosis and/or treatment. In appropriate circumstances, it is identified by appending modifier 26 to the designated procedure code or by reporting a standalone code that describes the Professional Component only of a selected diagnostic test.

• Same Group Physician and/or Other Health Care Professional

 All physicians and/or other health care professionals of the same group reporting the same Federal Tax Identification number.

Technical Component (TC)

 The Technical Component is the performance (technician/equipment/facility) of the procedure. In appropriate circumstances, it is identified by appending modifier TC to the designated procedure code or by reporting a Standalone Code that describes the Technical Component only of a selected diagnostic test.

• Technical Component Only Code

A Technical Component Only Code is designated by a PC/TC indicator of 3 on the CMS NPFS. This indicator identifies stand- alone codes that describe the technical component of selected diagnostic tests for which there is a separate but associated code that describes the professional component of the diagnostic test only. It also identifies codes that are covered only as diagnostic tests and therefore do not have a related professional code. Modifiers 26 and TC cannot be used with these codes. The total RVUs for Technical Component Only Codes include values for practice expense and malpractice expense only.

Policy:

Under Section 3134 of the Affordable Care Act (ACA) added section 1848(c)(2)(K) of the Social Security Act which specifies that the Secretary shall identify potentially misvalued codes by examining multiple codes that are frequently billed in conjunction with furnishing a single service. As a further step in implementing this provision, Medicare has expanded the MPPR policy by applying MPPRs to the TC of diagnostic cardiovascular and ophthalmology procedures.

Clover Health follows the Centers for Medicare and Medicaid Services (CMS) Multiple Procedure Payment Reduction (MPPR) Policy, and has adopted CMS guidelines that when multiple Diagnostic Cardiovascular Procedures or Diagnostic Ophthalmology



Policy # RP-065

Procedures are performed on the same day, most of the clinical labor activities are not performed or furnished twice.

When multiple procedures are performed on the same day, by the Same Group Physician and/or Other Qualified Health Care Professional, reduction in reimbursement for secondary and subsequent procedures will occur.

CMS has assigned Multiple Procedure Indicators (MPI) on the National Physician Fee Schedule (NPFS) to procedures that are subject to the MPPR Policy. The codes with the following CMS multiple procedure indicators are addressed within this reimbursement policy:

- Multiple Procedure Indicator (MPI) 6 Diagnostic Cardiovascular Procedures
- Multiple Procedure Indicator (MPI) 7- Diagnostic Ophthalmology Procedures

Multiple Diagnostic Cardiovascular Reductions (MDCR)

Clover Health applies the CMS NPFS MPI of 6 and Non-Facility Total Relative Value Units (RVUs) to determine which Diagnostic Cardiovascular Procedures are eligible for MDCR to the TC portion of the procedure. Global Test Only Codes are excluded.

Consequently, if the TC for two or more Diagnostic Cardiovascular Procedures are performed on the same patient by the Same Group Physician and/or Other Health Care Professional on the same day, the MDCR will be applied to reduce the Allowable Amount for the TC of the second and each subsequent procedure by 25%. No reduction is taken on the TC with the highest TC Non-facility Total RVU according to the NPFS.

The MDCR will be applied to the Technical Component Only codes (PC/TC Indicator 3), and to the TC portion of Global Procedure Codes (PC/TC Indicator 1).

The MDCR will be applied when:

- Multiple Diagnostic Cardiovascular Procedures with an MPI of 6 are performed on the same patient by the Same Group Physician and/or Other Health Care Professional on the same day.
- A single Diagnostic Cardiovascular Procedure subject to the MDCR is submitted with multiple units. For example, code 78445 is submitted with 2 units. A MDCR would apply to the TC of the second unit.

Multiple Diagnostic Ophthalmology Reductions (MDOR)



Policy # RP-065

Clover Health applies the CMS NPFS MPI of 7 and Non-Facility Total RVUs to determine which Diagnostic Ophthalmology Procedures are eligible for MDOR to the TC portion of the procedure.

Consequently, if the TC for two or more Diagnostic Ophthalmology Procedures are performed on the same patient by the Same Group Physician and/or Other Health Care Professional on the same day, the MDCR will be applied to reduce the Allowable Amount for the TC of the second and each subsequent procedure by 20%. No reduction is taken on the TC with the highest TC Non-Facility Total RVU according to the NPFS.

The MDOR will be applied to TC only services and the TC portion of Global Procedure Codes.

The MDOR will be applied when:

- Multiple Diagnostic Ophthalmology Procedures with an MPI of 7 are performed on the same patient by the Same Group Physician and/or Other Health Care Professional on the same day.
- A single Diagnostic Ophthalmology Procedure subject to MDOR is submitted with multiple units. For example, code 92060 is submitted with 2 units. A MDOR would apply to the TC of the second unit.

The MDOR will not be applied when:

- Multiple Diagnostic Ophthalmology Procedures are billed, appended with modifier 26 for the PC only. MDORs will not be applied to the PC.
- The procedure does not have an MPI of 7 and is not included on the Diagnostic Ophthalmology Procedures Subject to MPPR list.

Multiple Diagnostic Cardiovascular and Ophthalmology Procedures Billed Globally

When Physicians and/or Other Health Care Professionals who are in the same group bill for multiple Diagnostic Cardiovascular Procedure Global Procedure Codes (PC/TC indicator 1) or multiple Diagnostic Ophthalmology Procedure Global Procedure Codes (PC/TC indicator 1) the procedures will be ranked to determine which procedure(s) are considered secondary or subsequent as indicated below:

When a provider bills globally for two or more procedures subject to multiple diagnostic cardiovascular or ophthalmology reduction, the charge for the Global



Policy # RP-065

Procedure Codes will be divided into the PC and TC (indicated by modifiers 26 and TC) by using Medicare's standard Professional/Technical percentage splits. This ranking is based on the TC Non-Facility Total RVU and a reduction of 25% will be applied for MDCR and 20% will be applied for MDOR.

Diagnostic Cardiovascular and Ophthalmology Procedures with No Assigned CMS RVU

For services that CMS indicates may be carrier-priced, or those for which CMS does not develop RVUs are considered Gap Fill Codes and are addressed as follows:

- 0.00 RVU Codes: Some codes cannot be assigned a gap value or remain without an RVU due to the nature of the service (example: unlisted codes).
- Codes assigned an RVU value of 0.00 will not be included in the Diagnostic Cardiovascular Procedures or Diagnostic Ophthalmology Procedures Subject to CMS MPPR Policy guidance and therefore, will be excluded from ranking.

Claim Codes (if applicable)

Modifier "TC"

 The Technical Component is the performance (technician/equipment/facility) of the procedure.

Modifier "26"

 The Professional Component represents the physician or other qualified health care professional work portion (physician work/practice overhead/malpractice expense) of the procedure.

References

National Physician Fee Schedule Relative Value File

CMS.Gov



Policy # RP-065

Centers for Medicare and Medicaid Services: PFS Relative Value Files, Transmittal 1149

The Medicare Learning Network (MLN): MLN Matters MM7848

Medicare Claims Processing Manual - Chapter 23 – Fee Schedule Administration and Coding Requirements: Section 20.9.1.1, Addendum - MPFSDB File Record Layout and Field Descriptions